


COACHELLA SANITARY DISTRICT    ORDER R7-2010-0021 
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT    NPDES NO. CA0104493 
 

 
Order 2 

Table of Contents 
 

I. Facility Information ........................................................................................................................ 4 
II. Findings ........................................................................................................................................ 5 
III. Discharge Prohibitions ................................................................................................................ 12 
IV. Effluent Limitations and Discharge Specifications ....................................................................... 12 

A. Effluent Limitations – Discharge Point 001........................................................................... 12 
B. Land Discharge Specifications – Not Applicable .................................................................. 15 
C. Reclamation Specifications – Not Applicable ....................................................................... 15 

V. Receiving Water Limitations........................................................................................................ 15 
A. Surface Water Limitation...................................................................................................... 15 
B. Groundwater Limitations – Not Applicable ........................................................................... 16 

VI. Provisions ................................................................................................................................... 16 
A. Standard Provisions............................................................................................................. 16 
B. Monitoring and Reporting Program (MRP) Requirements .................................................... 19 
C. Special Provisions................................................................................................................ 19 

1. Reopener Provisions ....................................................................................................... 19 
2. Special Studies, Technical Reports and Additional Monitoring Requirements.................. 19 
3. Best Management Practices and Pollution Prevention..................................................... 21 
4. Construction, Operation and Maintenance Specifications ................................................ 22 
5. Special Provisions for Municipal Facilities (POTWs Only)................................................ 23 
6. Other Special Provisions ................................................................................................. 26 
7. Compliance Schedules .................................................................................................... 26 

VII. Compliance Determination .......................................................................................................... 27 
A. General................................................................................................................................ 27 
B. Multiple Sample Data........................................................................................................... 27 
C. Average Monthly Effluent Limitation (AMEL). ....................................................................... 28 
D. Average Weekly Effluent Limitation (AWEL). ....................................................................... 28 
E. Maximum Daily Effluent Limitation (MDEL). ......................................................................... 28 
F. Instantaneous Minimum Effluent Limitation. ......................................................................... 29 
G. Instantaneous Maximum Effluent Limitation. ........................................................................ 29 
H. Effect of Conducting a Pollutant Minimization Program (PMP). ............................................ 29 
I. Water Quality-Based Effluent Limitations. ............................................................................ 29 
J. Mass and Concentration Limitation. ..................................................................................... 30 
K. Percent Removal. ................................................................................................................ 30 
L. Acute and Chronic Toxicity Narrative Effluent Limitations. ................................................... 30 
M. Bacterial Effluent Limitations................................................................................................ 30 
N. Total Residual Chlorine Effluent Limitations. ........................................................................ 31 

 

List of Tables 
 

Table 1. Discharger Information ................................................................................................... 1 
Table 2. Discharge Location ......................................................................................................... 1 
Table 3. Administrative Information .............................................................................................. 1 
Table 4. Facility Information.......................................................................................................... 4 
Table 5. Basin Plan Beneficial Uses ............................................................................................. 7 
Table 6. Summary of Final Effluent Limitations........................................................................... 12 
Table 7. Summary of Final Effluent Limitations........................................................................... 13 
Table 8. Summary of Final Effluent Limitations........................................................................... 13 
Table 9. Interim Effluent Limitations............................................................................................ 15 
Table 10. Compliance Schedule................................................................................................... 26 



COACHELLA SANITARY DISTRICT    ORDER R7-2010-0021 
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT    NPDES NO. CA0104493 
 

 
Order 3 

 
List of Attachments 

 
Attachment A – Definitions..................................................................................................................A-1 
Attachment B – Map ...........................................................................................................................B-1 
Attachment C – Flow Schematic .........................................................................................................C-1 
Attachment D – Standard Provisions ..................................................................................................D-1 
Attachment E – Monitoring and Reporting Program ............................................................................E-1 
Attachment F – Fact Sheet .................................................................................................................F-1 
Attachment G – List of Priority Pollutants........................................................................................... G-9 
Attachment H – State Water Board Minimum Levels ..........................................................................H-9 
Attachment I – Summary of WQBELS Calculations ............................................................................. I-9 



COACHELLA SANITARY DISTRICT    ORDER R7-2010-0021 
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT    NPDES NO. CA0104493 
 

 
Limitations and Discharge Requirements 4 

I. FACILITY INFORMATION 

The following Discharger is subject to WDRs as set forth in this Order: 

 

Table 4. Facility Information 
Discharger City of Coachella and the Coachella Sanitary District 

Name of Facility Coachella Sanitary District Wastewater Treatment Plant  

87-075 Avenue 54 

Coachella, CA 92236 Facility Address 

Riverside County 

Facility Contact, Title, and 
Phone 

Jerry Jimenez, Superintendent  

(760) 391 - 5008  

Mailing Address 1515 Sixth Street, Coachella, CA 92236 

Type of Facility Publicly Owned Treatment Works (POTW) 

Facility Design Flow 4.5 million gallons per day (MGD) 



COACHELLA SANITARY DISTRICT    ORDER R7-2010-0021 
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT    NPDES NO. CA0104493 
 

 
Limitations and Discharge Requirements 5 

II. FINDINGS 

The California Regional Water Quality Control Board, Colorado River Basin Region 
(hereinafter Regional Water Board), finds: 

A. Background. The City of Coachella and the Coachella Sanitary District (hereinafter 
Discharger) is currently discharging pursuant to Order R7-2005-0083 and National 
Pollutant Discharge Elimination System (NPDES) Permit No. CA0104493.  The 
Discharger submitted a Report of Waste Discharge (ROWD) dated December 30, 2009, 
and applied for a NPDES permit renewal discharge of up to 4.5 MGD of treated 
wastewater from the Coachella Sanitary District Wastewater Treatment Plant, 
hereinafter Facility. Supplemental information was requested on February 5, 2010 and 
was received on April 5, 2010.  The application was deemed complete on April 7, 2010.  
A site visit was conducted on December 9, 2009, to observe operations and collect 
additional data to develop permit limitations and conditions. 

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

B. Facility Description. The Discharger owns and operates a municipal wastewater 
treatment plant. Treatment consists of screenings and grit removal equipment, two 
separate secondary treatment process trains including contact stabilization tanks 
(activated sludge treatment) and oxidation ditches, which operate in parallel, and 
disinfection facilities.  The secondary treated effluent is then disinfected with sodium 
hypochlorite and dechlorinated with sodium bisulfite. The total design capacity of the 
wastewater treatment plant is 4.5 MGD. Wastewater is discharged from Discharge Point 
001 (see Table 2 on cover page) to the Coachella Valley Storm Water Channel, a water 
of the United States.  Attachment B provides a map of the area around the Facility.  
Attachment C provides a flow schematic of the Facility. 

Raw wastewater from the lift station passes through a mechanical fine screen where 
screenings are removed.  The removed screenings are dumped into a hopper where 
they are washed, compacted/dewatered, and then conveyed to a bagging area where 
they are collected and disposed balance of. 

To maintain the proper solids, as the solids concentration builds in the CST tanks, a 
portion of the settled sludge is removed from the bottom of the clarifiers via sludge 
wasting pumps which pump the sludge to the lined/unlined drying beds on the south 
end of the plant. The unlined beds are rotated when full and the solids are sun and air 
dried. Then they are disked in place (incorporated into the soil) (as per the approval of 
the EPA). The lined beds are rotated when full and the solids are sun and air dried. 
Then they are collected to a stock pile bed, further dried and disposed of by an 
approved solids disposal hauler.  

To maintain the proper solids balance, as the solids concentration builds in the 
Oxidation ditch tanks, a portion of the settled sludge is removed from the bottom of the 
clarifiers via sludge wasting pumps which pump the sludge to the lined drying beds on 
the south end of the plant. The lined beds are rotated when full and the solids are sun 



COACHELLA SANITARY DISTRICT    ORDER R7-2010-0021 
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT    NPDES NO. CA0104493 
 

 
Limitations and Discharge Requirements 6 

and air dried. Then they are collected to a stock pile bed, further dried and disposed of 
by an approved solids disposal hauler. 

C. Legal Authorities.  This Order is issued pursuant to section 402 of the federal Clean 
Water Act (CWA) and implementing regulations adopted by the U.S. Environmental 
Protection Agency (USEPA) and Chapter 5.5, Division 7 of the California Water Code 
(commencing with section 13370).  It shall serve as a NPDES permit for point source 
discharges from this facility to surface waters.  This Order also serves as WDRs 
pursuant to Article 4, Chapter 4, Division 7 of the Water Code (commencing with section 
13260). 

D. Background and Rationale for Requirements.  The Regional Water Board developed 
the requirements in this Order based on information submitted as part of the application, 
through monitoring and reporting programs, and other available information.  The Fact 
Sheet (Attachment F), which contains background information and rationale for Order 
requirements, is hereby incorporated into this Order and constitutes part of the Findings 
for this Order. Attachments A through E and G through I are also incorporated into this 
Order. 

E. California Environmental Quality Act (CEQA).  Pursuant to Water Code section 
13389, this action to adopt an NPDES permit is exempt from the provisions of chapter 3 
of CEQA, commencing with section 21100 of the Public Resources Code. 

F. Technology-based Effluent Limitations.  Section 301(b) of the CWA and 
implementing USEPA regulations at section 122.44, Title 40 of the Code of Federal 
Regulations1, require that permits include conditions meeting applicable technology-
based requirements at a minimum, and any more stringent effluent limitations 
necessary to meet applicable water quality standards.  The discharge authorized by this 
Order must meet minimum federal technology-based requirements based on Secondary 
Treatment Standards at Part 133 and Best Professional Judgment (BPJ) in accordance 
with Part 125, section 125.3.  The Regional Water Board has considered the factors 
listed in Water Code section 13241 in establishing these requirements.  A detailed 
discussion of the technology-based effluent limitations development is included in the 
Fact Sheet (Attachment F). 

G. Water Quality-Based Effluent Limitations.  Section 301(b) of the CWA and section 
122.44(d) require that permits include limitations more stringent than applicable federal 
technology-based requirements where necessary to achieve applicable water quality 
standards.   

Section 122.44(d)(1)(i) mandates that permits include effluent limitations for all 
pollutants that are or may be discharged at levels that have the reasonable potential to 
cause or contribute to an exceedance of a water quality standard, including numeric and 
narrative objectives within a standard.  Where reasonable potential has been 
established for a pollutant, but there is no numeric criterion or objective for the pollutant, 
water quality-based effluent limitations (WQBELs) must be established using:  
(1) USEPA criteria guidance under CWA section 304(a), supplemented where 

                                            
All further regulatory references are to title 40 of the Code of Federal Regulations unless otherwise indicated. 



COACHELLA SANITARY DISTRICT    ORDER R7-2010-0021 
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT    NPDES NO. CA0104493 
 

 
Limitations and Discharge Requirements 7 

necessary by other relevant information; (2) an indicator parameter for the pollutant of 
concern; or (3) a calculated numeric water quality criterion, such as a proposed state 
criterion or policy interpreting the state’s narrative criterion, supplemented with other 
relevant information, as provided in section 122.44(d)(1)(vi). 

H. Water Quality Control Plans.  The Regional Water Board adopted a Water Quality 
Control Plan for the Colorado River Basin (hereinafter Basin Plan) on November 17, 
1993 that designates beneficial uses, establishes water quality objectives, and contains 